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Name of Goods ,ﬁi lithium ion battery

Wi R ik 18650C4 3. 7V 2200mAh 8. 14Wh

Chinese

English
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Insepection Methods and | UN “Recommendations on the TRANSPORT OF DANGEROUSGOODS”
Procedures
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Appearance & Odor

turquoise blue cylinder plastics film shell, odorless
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N The goods are packaged according to the packaging re {
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The sample is a rechargeable lithium battery. Each package must be marked icHtir hat "}
contains lithium batteries and that special procedures should be followed in at the
%-':3':_ package is damaged. Each shipment must be accompanied with a document indicating that the packages
Comment contain lithium batteries and that special procedures should be followed in the event a package is
damaged.
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Name of Test ltems

X B # X
Test Result
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Altitude simulation|
(38.3 test 1)

LIRHKL, ElE. THES
1990%. WIS FF A brnksEsk,
No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.
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Thermal test
(38.3 test 2)

Em%mk‘IM§\Iﬁﬁ~E%%‘EM@U&ER:MNEWN%%%k%&%ZW
190%. KT SRR,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.
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Vibration
(38.3 test 3)

E@%ﬁk.EME.EW”.EM%.I&ﬁuﬁﬁkowﬂﬁmﬁ%ﬁmkfﬁ%ZW
1190%. kIO brnEER,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard,
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Shock
(38.3 test 4)
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No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard
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External short
circuit
(38.3 test 5)
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The external temperature does not exceed 170°C, no disassembly, no rupture and no
fire within six hours of this test. The test result conforms to the requirements of
standard.

Tt 43
Impact
(38.3 test 6)

mMﬂM%W§WﬁMﬂwCI%ﬁ~Ekm&oﬁ%ﬁﬁ%&ﬁﬁn
The external temperature does not exceed 170°C, no disassembly
hours of this test.

no fire within six
The test result conforms to the requirements of standard
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Overcharge
(38.3 test 7)

(ER TR W) P TR AR K. ROk,
No disassembly, no fire within seven days of this test.
the requirements of standard

The test result conforms to

R TB
Forced discharge
(38.3 test 8)
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Other
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The Sample of the battery or cell is packed in inner packagings that completely enclose the
battery or cell. The sample is packed in strong outer packing. The sample is protected so as to
prevent short circuits. ¥
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The tested package is capable of withstanding a 1. 26 drop test in any orientation without
damage to cells or batteries contained therein, without shifting of the contents so as to allow
battery to battery or cell to cell contact and without release of contents. The package does

not exceed 30kg gross mass.
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